

## Role of Inhaled Corticosteroids in Pediatric Asthma and Virus-induced wheeze


Singh R<sup>1\*</sup>

DOI:<https://doi.org/10.17511/ijpr.2025.i01.02>

<sup>1\*</sup> Rajinder Singh, Specialist Pediatrics and Neonatology, Dr Sulaiman Al Habib Hospital, Dubai, United Arab Emirates.

Inhaled corticosteroids (ICS) are one of the important components of childhood asthma pharmacotherapy and a common first-line treatment. Treatment with ICS decreases asthma mortality and morbidity reduces symptoms, improves lung function, improves symptoms in childhood viral-induced wheezing and reduces the number of asthma exacerbations. This study reviews the role of ICS in childhood asthma, including their mechanism of action, clinical efficacy, safety profile, and adherence challenges. The benefits of ICS in controlling symptoms and reducing morbidity outweigh their potential risks when used appropriately in proper dosages. Strategies for optimizing ICS therapy and addressing concerns about long-term use are also discussed.

**Keywords:** Asthma, Children, Wheeze Nebulization, Pediatric, wheezing, Inhaled corticosteroids, Budesonide, Beclomethasone, Fluticasone, Asthma exacerbation, Asthma maintenance

Corresponding Author	How to Cite this Article	To Browse
Rajinder Singh, Specialist Pediatrics and Neonatology, , Dr Sulaiman Al Habib Hospital, Dubai, , United Arab Emirates. Email: <a href="mailto:drrajinder1@gmail.com">drrajinder1@gmail.com</a>	Singh R, Role of Inhaled Corticosteroids in Pediatric Asthma and Virus-induced wheeze. <i>Pediatric Rev Int J Pediatr Res.</i> 2025;12(1):5-12. Available From <a href="https://pediatrics.medresearch.in/index.php/ijpr/article/view/787">https://pediatrics.medresearch.in/index.php/ijpr/article/view/787</a>	

<b>Manuscript Received</b> 2025-02-01	<b>Review Round 1</b> 2025-02-10	<b>Review Round 2</b> 2025-02-21	<b>Review Round 3</b> 2025-03-01	<b>Accepted</b> 2025-03-10
<b>Conflict of Interest</b> None	<b>Funding</b> Nil	<b>Ethical Approval</b> Yes	<b>Plagiarism X-checker</b> 12.52	<b>Note</b>

© 2025 by Singh Rand Published by Siddharth Health Research and Social Welfare Society. This is an Open Access article licensed under a Creative Commons Attribution 4.0 International License <https://creativecommons.org/licenses/by/4.0/> unported [CC BY 4.0].




## Introduction

Asthma is one of the most common chronic diseases of childhood; it can be associated with a significant burden of disease, affecting normal sleep and activity levels, thereby influencing physical and social development and school attendance [1].

Signs and symptoms of asthma include the following:

- Wheezing
- Coughing
- Shortness of breath
- Chest tightness/pain

The differential diagnosis of asthma in young children is particularly challenging because it must be made mainly on symptoms and clinical context (eg, personal and family history of atopy, and frequency and duration of wheezing) owing to difficulties in obtaining high-quality test results for airflow limitation and bronchodilator responsiveness. In the absence of a clear diagnosis, a probability-based approach is often used. The goal of asthma therapy for children is to achieve asthma control by optimizing lung function, reducing day and night time symptoms, reducing limitations in daytime activities and the need for reliever treatment and reducing asthma exacerbations. However, especially in children, it is important to achieve control with a minimum of side effects of medication. Most of the guidelines advocate the use of ICS for the treatment of persistent asthma [2].

### Virus-induced wheeze [3]

Asthma is a heterogeneous disease and has variable manifestations, and severity varies greatly between age groups.[4], [5]. Children in general and those under the age of 5 years in particular are prone to developing symptoms that may be misclassified as asthma when infected with respiratory viruses [6].

Children who wheeze intermittently during a viral infection and are well between episodes are known to have viral-induced wheezing. The efficacy of ICS in the treatment of episodic viral wheeze in preschool children is controversial. The majority of asthma exacerbations in school-aged children are associated with viral infections [7]. Intermittent versus daily ICS treatment in children was reviewed by the Cochrane Airways Group [8].

This review showed that children benefited from intermittent use of high-dose ICS (1,600– 3,200 µg/day BDP or BUD) as evidenced by a reduction in the severity of symptoms. There was also a reduced requirement for oral corticosteroids.

### Management of Pediatric Asthma

Pharmacologic treatment is the mainstay of management in most patients with asthma. National and international guidelines advise initiating pharmacologic therapy based on the frequency and severity of symptoms, history of exacerbations requiring systemic glucocorticoids, and results of lung function measurement (asthma severity), and subsequently adjusting therapy up or down, as needed, according to a stepwise approach, to achieve good asthma control [9], [10].

The most commonly used controller medications for children <12 years of age are inhaled glucocorticoids (also called inhaled corticosteroids [ICS]), inhaled glucocorticoids plus inhaled long-acting beta-agonists (LABAs), and oral leukotriene receptor antagonists (LTRAs) in combination with inhaled glucocorticoids.

**Inhaled glucocorticoids**—Glucocorticoids are the most effective anti-inflammatory agents available for the treatment of asthma. They act by inhibiting most steps in the cascade of the inflammatory response [11]. ICS works by reducing airway inflammation, decreasing mucus production, and preventing airway remodelling.

They act by binding to glucocorticoid receptors in the airway epithelial cells, leading to the suppression of pro-inflammatory cytokines such as interleukins and tumour necrosis factor-alpha (TNF-α). This results in reduced airway hyperresponsiveness and improved lung function over time.

Inhaled glucocorticoids are delivered directly to the airways at a dose much lower than needed when given systemically and have minimal side effects.

- **Specific preparations**– The approved inhaled glucocorticoid preparations available for use in children <12 years are listed in table (table 1).
- **Time to improvement**– A reduction in asthma symptoms may occur rapidly, and reduced inflammation is seen within hours. Lung function continues to improve over four weeks and then plateaus.

- It may take as long as three months to reach a plateau in response, and any changes in dose should be made at intervals of three months or more [12].
- Time to loss of effect after discontinuation**– When inhaled glucocorticoids are discontinued, there may be gradual incr. in symptom & airway responsiveness back to pretreatment value.
- Dosing**– Initial dosing of inhaled glucocorticoids depends upon severity of asthma symptoms at time treatment is started. Dose-response curve for clinical efficacy of inhaled glucocorticoids is relatively flat, with most benefits obtained at lowest doses used and only small additional benefits attained with higher doses.
- Long-term control therapy is then stepped up or down at one- to six-month intervals, depending upon clinical response and ongoing severity of disease.
- Delivery**– The mode of delivery for inhaled glucocorticoids greatly influences drug deposition in lungs and frequency of local and systemic side effects. Delivery systems include MDIs (with or without spacers/valved holding chambers), nebulizers, and dry powder inhalers (DPIs).
- Adverse effects**– The effect of chronic inhaled glucocorticoid use in children on adult height appears small.

**Table 1: Inhaled corticosteroid dose regimens for children [10]**

	Pediatric Low Dose	Pediatric moderate dose	Pediatric moderate dose
<b>Beclometasone dipropionate</b>			
Standard particle CFC-free inhalers	100 - 200micrograms per day in 2 divided doses	300 - 400 micrograms per day in 2 divided doses	500 - 800 micrograms per day in 2 divided doses.
Extra Fine particle CFC-free inhalers	100 micrograms per day in 2 divided doses	300 - 400 micrograms per day in 2 divided doses	300 - 400 micrograms per day in 2 divided doses
<b>Budesonide</b>			
Dry powder inhalers	100 - 200 micrograms per day as a single dose or in 2 divided doses	300 - 400 micrograms per day as a single dose or in 2 divided doses	500 - 800 micrograms per day in 2 divided doses
<b>Fluticasone propionate</b>			
Metered dose and dry powder inhalers	100 micrograms per day in 2 divided doses	150 - 200 micrograms per day in 2 divided doses	250 - 400 micrograms per day in 2 divided doses
<b>Ciclesonide</b>			
Metered dose inhaler	80 micrograms per day as a single dose	160 micrograms per day as a single dose or in 2 divided doses	240 - 320 micrograms per day in 2 divided doses
<b>Mometasone</b>			
Dry powder inhaler	110 mcg/inhalation One inhalation OD	110 mcg/inhalation 2-3 inhalations OD	110 mcg/inhalation 4 inhalations OD or 2 inhalations BID. 220 mcg/inhalation-2 inhalations OD or 1 inhalation BID.

**Table 2: Approach to initial asthma therapy in children less than 4 years [1], [23], [24]**

	Step 1	Step 2	Step 3	Step 4
Criteria	All of the following -Daytime symptoms ≤ 2 days/week -No night awakenings (due to asthma) -No interference with activities -0 to exacerbation treated with oral corticosteroids per year and no risk factors for exacerbations	Any of the following -Daytime symptoms 3-6 days/week -1-2 night awakenings per month. -minimal interference with activities ≥2 exacerbations treated with oral corticosteroids per year and no risk factors for exacerbations	Any of the following -Daytime symptoms 3-4 night awakenings per month. -Occasional limitation in normal activities ≥2 exacerbations treated with oral corticosteroids in 6 months.	Any of the following -Symptoms throughout the day. -Night awakenings > once a week. -frequent limitations in normal activities
Reliever Therapy	SABA as needed	SABA as needed	SABA as needed	SABA as needed
Controller Therapy	Preferred	A short course of daily medium-dose ICS beginning at the start of a respiratory tract infection	Daily low dose ICS	Daily high dose ICS Or daily medium dose ICS & LABA
	alternative	none	Intermittent low dose ICS. Or Daily LTRA	Daily medium dose ICS + LTRA

**Table 3: Approach to initial asthma therapy in children 4-11 years of age. [1], [23], [24]).**

		Step 1	Step 2	Step 3	Step 4
Criteria		All of the following -Daytime symptoms ≤ 2 days/week -No night awakenings (due to asthma) -No interference with normal activities -SABA use for symptoms ≤ 2 days/week. -no more than one exacerbation treated with oral corticosteroids per year and no risk factors for exacerbations -FEV1>80% of predicted & FEV1/FVC >85% of predicted.	Any of the following -Daytime symptoms 3-6 days/week -up to 4 night awakenings per month. But not more than once/week. -minimal interference with normal activities -≥2 exacerbations treated with oral corticosteroids per year. -SABA used for symptoms 3-6 days/week. -FEV1>80% of predicted & FEV1/FVC >80% of predicted.	Any of the following -Asthma symptoms daily -night awakenings more than once/week. But not every night. -Some limitations in normal activities -≥2 exacerbations treated with oral corticosteroids per year. -SABA use daily. -FEV1 between 60-80% of predicted & FEV1/FVC between 75-80% of predicted.	Any of the following -nightly awakenings -frequent limitations in normal activities. -FEV1 <60 % of predicted & FEV1/FVC < 75% of predicted.
Reliever Therapy	Preferred	SABA as needed	SABA as needed	Low dose ICS –formoterol (fast acting LABA) as needed plus daily as controller therapy.	Medium dose ICS –formoterol (fast-acting LABA) as needed plus daily as controller therapy.
	Alternative			SABA as needed with alternative controller medicines	SABA as needed with alternative controller medicines
Controller Therapy	Preferred	Maintenance therapy is not needed	Daily Low Dose ICS	Daily Low Dose of ICS-Formoterol plus on a needed basis	Daily medium Dose ICS-Formoterol plus on a needed basis
	Alternative	Low dose ICS whenever SABA is used	Low dose ICS whenever SABA is used Or Daily LTRA	Daily Low dose ICS-LABA (use slow onset LABA not formoterol ) Or Daily medium dose ICS Or Daily Low dose ICS + LTRA	Daily medium dose ICS-LABA (use slow onset LABA not formoterol ) Or Daily high dose ICS Or Daily medium dose ICS + LTRA Or Daily medium dose ICS-LABA+ tiotropium or LTRA

**Functional effects of inhaled corticosteroids**

ICS prevents the late but not the early allergic response. However, prolonged treatment with ICS is found to be effective in reducing the early response to an allergen challenge in a time-dependent and probably dose-dependent way [13]. Moreover, ICS does not protect against bronchoconstriction when given immediately before exercise [14]. Regular treatment with ICS is effective in reducing bronchial responsiveness to direct and indirect stimuli and reduces the prevalence and severity of exercise-induced asthma [14].

**Inhaled corticosteroid resistance**

Relative resistance is seen in patients who require high doses of inhaled and oral steroids (steroid-dependent asthma). Biopsy studies have demonstrated the typical eosinophilic inflammation of asthma in those patients [15].

Persistent immune activation and airway inflammation, which to varying degrees is resistant to glucocorticoid therapy, appears to define the immunologic abnormality underlying steroid-resistant asthma [16].

Certain cytokines (particularly interleukin-2, interleukin-4, and interleukin-13- 13, which show increased expression in bronchial biopsy samples from patients with steroid-resistant asthma) may induce a reduction in affinity of GRs in inflammatory cells, such as T-lymphocytes, resulting in local resistance to the anti-inflammatory actions of corticosteroids [17].

Moreover, the inhibitory effect of corticosteroids on cytokine release is reduced in peripheral blood mononuclear cells from patients with steroid-resistant and steroid-dependent asthma [18].

**Local adverse effects**

Relatively few studies sought to evaluate local side effects of ICS as they are generally viewed as minor complications of therapy. Nevertheless, approximately 5–10 % of subjects treated with ICSs report adverse effects in the oral cavity. The local effects can be clinically significant, affect patient quality of life, and hinder compliance with therapy [19], [20]. Local deposition of glucocorticoids is, thus, an important risk factor for oropharyngeal candidiasis [21].

**Table 4 - Potential local and systemic side effects of inhaled corticosteroids [22]**

Local	Systemic
Pharyngitis	Suppressed HPA-axis function
Dysphonia	Adrenal crisis (with insufficiency)
Reflex cough	Suppressed growth velocity
Bronchospasm	Decreased lower-leg length
Oropharyngeal candidiasis	Reduced bone mineral density Osteoporosis Bone fractures
	Skin thinning Skin bruising
	Cataracts Glaucoma

**Asthma self-management plan**

All children with asthma should receive self-management education and a written personalized asthma plan. However, remember some patients will have specific needs. Less than 50% of people use their medicines as prescribed.

Advise on:

- When and how to take their medicines
- Correct inhaler technique
- Avoidance of known trigger factors
- Recognizing poor control.

**For an acute asthma attack in children [23] [24]**

Use a SABA (Salbutamol) via a large-volume spacer to relieve acute symptoms.

- For a child, give a puff every 30–60 seconds, up to 10 puffs. Each puff should be given one at a time and inhaled with five tidal breaths. Repeat every 10–20 minutes according to clinical response.
- Prescribe a short course of oral prednisolone

01. < 2 years prednisolone 10mg daily for up to 3 days

01. 2 – 5 years: 20mg daily for up to 3 days is usually sufficient

02. 5 years: 30mg – 40mg daily, up to 3 days is usually sufficient

**Decreasing maintenance treatment**

Consider decreasing maintenance treatment when a person’s asthma has been controlled with their

Current maintenance therapy **for at least** 3 months

**Criteria for stepping down**

- Doses of medication can be reduced by 25-50% every 3 months for stable patients while maintaining symptom control.
- After treatment is stepped down the patient should have their treatment reviewed within 4-8 weeks.
- Stepping down should be explained to the patient and be part of their personalised asthma action plan.
- Only consider stopping ICS treatment completely for people who are using low-dose ICS alone as maintenance therapy and are symptom-free.

**Uncontrolled asthma**

Uncontrolled asthma is defined as

- 3 or more days a week with symptoms or
- 3 or more days a week requiring the use of a SABA or
- 1 or more nights a week with awakening due to asthma.

**Monitoring asthma control [25]**

If there is evidence of poorly controlled asthma the following should be considered and addressed appropriately:

- Review/confirm asthma diagnosis.
- Check the inhaler technique at every review and ask the patient to demonstrate it. Failure to use the inhaler device properly leads to decreased drug delivery and treatment failure.
- Check medication adherence. Is the patient taking the medicines as prescribed? Look at the prescribing history to see if it is consistent with the amount the patient should have taken.

- Always ask about the child's exposure to smoking. Offer smoking cessation advice to patients/parents/caretakers. Advocate a smoke-free home and car. Smoking reduces the effect of inhaled steroids and increased doses may be needed in smokers.
- Link with rhinitis. Asthma and rhinitis co-exist in the majority of patients. Diagnosis of co-morbid rhinitis should be actively pursued in all patients with uncontrolled asthma.
- Adjusting therapy. After consideration of diagnosis, adherence, inhaler technique, smoking status, triggers and concomitant rhinitis, patients with poorly controlled asthma should be advised to step up their It is equally important to consider stepping down treatment in patients who are consistently well-controlled. [26]
- After adjusting maintenance treatment, review the response to treatment changes in 4 to 8

## Conclusion

Inhaled corticosteroids (ICS) have proven efficacy in the preventive treatment of persistent asthma in children. This assumes that the appropriate patients are targeted and the dose is titrated against clinical benefit and risk of side effects [27]. The efficacy of ICS in preschool children with episodic viral wheeze remains controversial, while ICS treatment of preschool children with multiple-trigger wheeze appears to be at least somewhat effective.

However, the effect size in preschool children with multiple-trigger wheezing is smaller than the effect size in school-aged children with asthma. The addition of long-acting beta-agonists (LABAs), usually as combination therapy, should only be considered if children fail a trial of inhaled steroids. In children with ongoing problems with exercise-induced symptoms, despite inhaled corticosteroids, the addition of leukotriene antagonists is effective.

The evidence is less clear for the efficacy of inhaled corticosteroids in children with intermittent viral-induced wheezing which is the most common pattern of wheezing in the preschool years. ICS are generally well tolerated in both school-aged and preschool children, and adverse events tend to be minimal in both age groups when the ICS is used in appropriate doses [28]

## Abbreviations

SABA	Short-acting beta2 agonist
ICS	Inhaled corticosteroid
LTRA	Leukotriene receptor antagonist
LABA	Long-acting beta agonist
MART	Maintenance and reliever therapy
FEV1	Forced expiratory volume in one second
FVC	Forced vital capacity
MDI	Metered dose inhaler

## References

1. Summary guide for asthma management and prevention 2024 available from <https://ginasthma.org/> assessed feb 8 2025. . . [Crossref][PubMed][Google Scholar]
2. National Asthma Education and Prevention Program, Third Expert Panel on the Diagnosis and Management of Asthma. Expert Panel Report 3: Guidelines for the Diagnosis and Management of Asthma. Bethesda (MD): National Heart, Lung, and Blood Institute (US); 2007 Aug. Available from: <https://www.ncbi.nlm.nih.gov/books/NBK7232/> [Crossref][PubMed][Google Scholar]
3. Brand PL, Baraldi E, Bisgaard H, et al. Definition, assessment and treatment of wheezing disorders in preschool children: an evidence-based approach. *Eur Respir J.* 2008;32(4):1096-1110. doi:10.1183/09031936.00002108 [Crossref][PubMed][Google Scholar]
4. Tan DJ, Walters EH, Perret JL, et al. Clinical and functional differences between early-onset and late-onset adult asthma: a population-based Tasmanian Longitudinal Health Study. *Thorax.* 2016;71(11):981-987. doi:10.1136/thoraxjnl-2015-208183 [Crossref][PubMed][Google Scholar]
5. Trivedi M, Denton E. Asthma in Children and Adults-What Are the Differences and What Can They Tell us About Asthma?. *Front Pediatr.* 2019;7:256. Published 2019 Jun 25. doi:10.3389/fped.2019.00256 [Crossref][PubMed][Google Scholar]
6. Megalaa R, Perez GF, Kilaikode-Cheruveettara S, Kotwal N, Rodriguez-Martinez CE, Nino G. Clinical definition of respiratory viral infections in young children and potential bronchiolitis misclassification. *J Investig Med.* 2018;66(1):46-51. doi:10.1136/jim-2017-000491 [Crossref][PubMed][Google Scholar]

7. Johnston SL, Pattemore PK, Sanderson G, et al. Community study of role of viral infections in exacerbations of asthma in 9-11 year old children. *BMJ*. 1995;310(6989):1225-1229. doi:10.1136/bmj.310.6989.1225 [Crossref] [PubMed][Google Scholar]
8. McKean M, Ducharme F. Inhaled steroids for episodic viral wheeze of childhood. *Cochrane Database Syst Rev*. 2000;2000(2):CD001107. doi:10.1002/14651858.CD001107 [Crossref] [PubMed][Google Scholar]
9. Expert Panel Working Group of the National Heart, Lung, and Blood Institute (NHLBI) administered and coordinated National Asthma Education and Prevention Program Coordinating Committee (NAEPPCC), Cloutier MM, Baptist AP, et al. 2020 Focused Updates to the Asthma Management Guidelines: A Report from the National Asthma Education and Prevention Program Coordinating Committee Expert Panel Working Group [published correction appears in *J Allergy Clin Immunol*. 2021 Apr;147(4):1528-1530. doi: 10.1016/j.jaci.2021.02.010.]. *J Allergy Clin Immunol*. 2020;146(6):1217-1270. doi:10.1016/j.jaci.2020.10.003 [Crossref][PubMed] [Google Scholar]
10. NICE guideline. Asthma: diagnosis, monitoring and chronic asthma management. <https://www.nice.org.uk/guidance/NG80/chapter/Recommendations#objective-tests-for-diagnosing-asthma-in-adults-young-people-and-children-aged-5-and-over> [Crossref][PubMed] [Google Scholar]
11. Szeffler SJ. Glucocorticoid therapy for asthma: clinical pharmacology. *J Allergy Clin Immunol*. 1991;88(2):147-165. doi:10.1016/0091-6749(91)90323-g [Crossref][PubMed][Google Scholar]
12. Barnes PJ. Inhaled Corticosteroids. *Pharmaceuticals (Basel)*. 2010;3(3):514-540. Published 2010 Mar 8. doi:10.3390/ph3030514 [Crossref][PubMed][Google Scholar]
13. Cockcroft DW, Murdock KY. Comparative effects of inhaled salbutamol, sodium cromoglycate, and beclomethasone dipropionate on allergen-induced early asthmatic responses, late asthmatic responses, and increased bronchial responsiveness to histamine. *J Allergy Clin Immunol*. 1987;79(5):734-740. doi:10.1016/0091-6749(87)90204-1 [Crossref][PubMed][Google Scholar]
14. Gotshall RW. Exercise-induced bronchoconstriction. *Drugs*. 2002;62(12):1725-1739. doi:10.2165/00003495-200262120-00003 [Crossref][PubMed][Google Scholar]
15. Szeffler SJ, Leung DY. Glucocorticoid-resistant asthma: pathogenesis and clinical implications for management. *Eur Respir J*. 1997;10(7):1640-1647. doi:10.1183/09031936.97.10071640 [Crossref] [PubMed][Google Scholar]
16. Leung DY, Bloom JW. Update on glucocorticoid action and resistance. *J Allergy Clin Immunol*. 2003;111(1):3-23. doi:10.1067/mai.2003.97 [Crossref][PubMed][Google Scholar]
17. Spahn JD, Szeffler SJ, Surs W, Doherty DE, Nimmagadda SR, Leung DY. A novel action of IL-13: induction of diminished monocyte glucocorticoid receptor-binding affinity. *J Immunol*. 1996;157(6):2654-2659. [Crossref][PubMed] [Google Scholar]
18. Hossny E, Rosario N, Lee BW, et al. The use of inhaled corticosteroids in pediatric asthma: update. *World Allergy Organ J*. 2016;9:26. Published 2016 Aug 12. doi:10.1186/s40413-016-0117-0 [Crossref] [PubMed][Google Scholar]
19. Buhl R. Local oropharyngeal side effects of inhaled corticosteroids in patients with asthma. *Allergy*. 2006;61(5):518-526. doi:10.1111/j.1398-9995.2006.01090.x [Crossref][PubMed][Google Scholar]
20. Roland NJ, Bhalla RK, Earis J. The local side effects of inhaled corticosteroids: current understanding and review of the literature. *Chest*. 2004;126(1):213-219. doi:10.1378/chest.126.1.213 [Crossref][PubMed] [Google Scholar]

21. Barnes PJ. Inhaled glucocorticoids for asthma. *N Engl J Med.* 1995;332(13):868-875. doi:10.1056/NEJM199503303321307 [Crossref] [PubMed][Google Scholar]
22. Dahl R. Systemic side effects of inhaled corticosteroids in patients with asthma. *Respir Med.* 2006;100(8):1307-1317. doi:10.1016/j.rmed.2005.11.020 [Crossref] [PubMed][Google Scholar]
23. uptodate. com/contents/asthma-in-children-younger-than-12-years-overview-of-initiating-therapy-and-monitoring-control. Gregory Sawicki, accessed on 2/3/2025. . doi:10.1016/j.rmed.2005.11.020 [Crossref] [PubMed][Google Scholar] [Crossref][PubMed] [Google Scholar]
24. 2020 Focused Updates to the Asthma Management Guidelines: A Report from the National Asthma Education and Prevention Program Coordinating Committee Expert Panel Working Group. [https://www. nhlbi. nih. gov/health-topics/asthma-management-guidelines-2020-updates](https://www.nhlbi.nih.gov/health-topics/asthma-management-guidelines-2020-updates). accessed on 2/3/2025 [Crossref][PubMed] [Google Scholar]
25. [https://www. pcrs-uk. org/resource/current/good-building-blocks-asthma-review](https://www.pcrs-uk.org/resource/current/good-building-blocks-asthma-review) assessed on 6/2/2025. . [. gov/health-topics/asthma-management-guidelines-2020-updates](https://www.nhlbi.nih.gov/health-topics/asthma-management-guidelines-2020-updates). accessed on 2/3/2025 [Crossref][PubMed] [Google Scholar] [Crossref][PubMed][Google Scholar]
26. [https://www. derbyshiremedicinesmanagement. nhs. uk/assets/Clinical\\_Guidelines/Formulary\\_by\\_BNF\\_chapter\\_prescribing\\_guidelines/BNF\\_chapter\\_3/Childrens\\_Asthma](https://www.derbyshiremedicinesmanagement.nhs.uk/assets/Clinical_Guidelines/Formulary_by_BNF_chapter_prescribing_guidelines/BNF_chapter_3/Childrens_Asthma) assessed on 4/2/2025. [Crossref] [PubMed][Google Scholar]
27. van Asperen Peter P, Mellis CM, Sly PD; Thoracic Society of Australia and New Zealand. The role of corticosteroids in the management of childhood asthma. *Med J Aust.* 2002;176(4):168-173. doi:10.5694/j.1326-5377.2002.tb04347.x [Crossref][PubMed][Google Scholar]
28. van Aalderen WM, Sprikkelman AB. Inhaled corticosteroids in childhood asthma: the story continues. *Eur J Pediatr.* 2011;170(6):709-718. doi:10.1007/s00431-010-1319-z [Crossref] [PubMed][Google Scholar]

Disclaimer / Publisher's NoteThe statements, opinions and data contained in all publications are solely those of the individual author(s) and contributor(s) and not of Journals and/or the editor(s). Journals and/or the editor(s) disclaim responsibility for any injury to people or property resulting from any ideas, methods, instructions or products referred to in the content.